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Equivalent so und absorption area according to ISO 354 

rvleasurement of sound absorption area per object in a reverberation room 

Clien t: 

Description: 

Object: 

XAL GmbH, Au er- Welsbach-Gasse 36, 
AT- BOSS Graz 

Product name: INO 700 circle acoustic 

Date oftest: 23.05.2023 

Test according to EN ISO 354. Test performed INith reduced numberof speaker-microphone-combinations. 

Structure ofthe test specimen according to EN ISO 354, point 6.2.2. 

Gonfiguration consisting of a total of 3 pieces of INO 700 circle acoustic (diameter: 648 mm, d = 9 mm) randomly 
distributed at a distance of at least d = 200 cm fromeach other. Bement consisting of PET feit . 

Distance to the floorcreated with 3 adjustable feet each, consisting ofthreaded rods and wooden base. 

o Test specimen surface perelement (front and back): 3x -o.661"1Y= 1.98!"1Y 
o Distance fromthe floorto the loweredge ofthe test specimen: -100 cm 
oConstruction height: d -1009 mm 
oWeight perelement: -o.7 kg 

Due to customer request, the graphical representation of the result deviates with regard to the y- axis distance 
according to EN ISO 354, point 8.3. 

Empty reverberation room: Reverberation roomwith object 

Relative humidity: 

Temperature: 

Barometrie pressure: 

Surface area: 

Roomvolume: 

Total room area 8 1: 

Frequency Aobj 

f V3 octave 

[Hz] [m'J 

100 0,1 

12S 0,2 

160 0,3 

200 0,2 

250 0,3 

31S 0,3 

400 0,3 

soo 0,3 

630 0,4 

800 0,4 

1000 0,4 

12SO 0,4 

1600 0,4 

2000 O,S 

2500 0,6 

3150 O,S 

4000 O,S 

sooo 0,7 

55,9% 

20,3 'C 

97,3 kPa 

1,98 m' 

244,3 m' 

240,1 m' 

r 
'E 

J 
rn 

~ 
~ 
0 

e. 
~ 
-:il 
"C 
~ 

~ 
~ 
-~ 
~ 
0" 
w 

Relative humidity: 

Temperature: 

Barometrie pressure: 

2,0 

1,S 

1,0 

O,S 

V 
/ ....... V 

0,0 
12S 250 soo 

57,0% 

20,6 'C 

97,2 kPa 

1ooo fO~I!!IeJ,~;_ 4ooo 
g.._. Frequency, ~ 

~0 Q 
tf~ LABOR FÜR .SO~ 

~~~... 'f, ~ TU ~ 
a Graz• !II 
'\ BAUPHYSIK -- ff 

~~-- ;-
Name of test insthute: LaboratoryforBuilding Science 
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Figure 1: Exemplary representation of the test specimen 

(does not correspond to the actual installation situation) 


